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ITEM	 PART NO	 PART DESCRIPTION	 QTY	 QTY
	 1 	 13010508 	 RELAY VALVE, RG-2, MIDLAND ............................................................................... 1 .............. 1
	 2 	 13010546 	 VALVE-QUICK RELEASE .......................................................................................... 1 .............. 1
	 3 	 13010555 	 VALVE-SOLENOID, 4 WAY, 12 V ............................................................................... 1 .............. 1
	 4 	 13022018	 BUSHING-REDUCER, 1/2 M-NPT - 1/4 F-NPT ....................................................... 1 .............. 1
	 5 	 13022099	 ELBOW, 90 STREET (1/4-NPT) ................................................................................. 1 .............. 1
	 6 	 13022102	 ELBOW, 90 STREET (3/8-NPT) ................................................................................. 2 .............. 2
	 7 	 13025104	 ELBOW-3/8 TB, 1/4 M-NPT ...................................................................................... 1 .............. 1
	 8 	 13025105	 ELBOW-3/8 TB, 3/8 M-NPT ...................................................................................... 7 .............. 7
	 9 	 13025143	 TEE-BRANCH, 1/4 M-NPT, 3/8 TUBE ...................................................................... 1 .............. 1
	10 	 13025132 	 TEE-RUN, 1/4 M-NPT, 3/8 TUBE .............................................................................. 1 .............. 1
	11 	 13029972 	 ASSEMBLY-AIR BRAKE HOSE (26 IN.) .................................................................... 2 .............. 2
	12 	 140B1008	 5/16 X 1 UNC HEX CAP SCR (GR 8) O&P ................................................................ 4 .............. 4
	13 	 144N0B16	 10-32 X 2 ROUND HEAD MACH. SCREW ............................................................... 2 .............. 2
	14 	 14701004 	 5/16 UNC HEX NUT (GR B) O&P .............................................................................. 4 .............. 4
	15 	 14851004 	 5/16 LOCK WASHER OIL&PHOS ............................................................................. 4 .............. 4
	16 	 15060042 	 10-32 KEP NUT ......................................................................................................... 2 .............. 2
	17	 800A0303 	 FOR STANDARD AIR CONTROL BOX - LOOSE PARTS KIT (SEE PG 41)........................ 1................-
	18	 800A0304 	 FOR STANDARD AIR CONTROL BOX - LOOSE PARTS KIT SEE PG 41).........................-............... 1

Fits Part Numbers - 8A000711, 8A000712, 8A000715, 8A000716 & 8A000726
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AIR CONTROL KITS
Integrated Air Kit - 800A0171 & 800A0172 - Current


